

Annex 4: Therapeutic Classification

**NATIONAL HEALTH INSURANCE
MEDICINES LIST**

THERAPEUTIC CLASS	NAME OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	--

1. ANAESTHETIC AGENTS**1.1 GENERAL ANAESTHETICS**

Halothane Inhalation
 Isoflurane Inhalation
 Ketamine Injection, 10mg/ml in 20ml
 Ketamine Injection, 50mg/ml in 10ml
 Nitrous Oxide Inhalation
 Oxygen (Medicinal Gas) Inhalation
 Propofol Injection, 10mg/ml
 Thiopentone Sodium Injection, 1gm
 Thiopentone Sodium Injection, 500mg

1.2 LOCAL ANAESTHETICS

Bupivacaine + Glucose Injection, (5mg+80mg)/ml
 Bupivacaine Injection, 2.5mg/ml
 Bupivacaine Injection, 5mg/ml
 Lidocaine Cream, 2 - 4%
 Lidocaine Gel, 4%
 Lidocaine Injection, 1%
 Lidocaine Injection, 2% in 20mls
 Lidocaine Injection, 20mg/ml
 Lidocaine Spray, 10%
 Lidocaine+Adrenaline Injection, 10mg/ml+5mcg/ml
 Lidocaine+Adrenaline Injection, 20mg/ml+5mcg/ml
 Prilocaine Injection, 10mg/ml

2. PRE-OPERATIVE MEDICATIONS AND SEDATION FOR SHORT-TERM PROCEDURES PRE-ANAESTHETICS

Atropine Injection, 0.6mg/ml
 Doxapram Injection, 20mg/ml in 5mls
 Ephedrine HCl Injection, 30mg/ml
 Glycopyrronium Injection, 200microgram

THERAPEUTIC CLASS	NAME OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	--

Lo razepam Inj 4mg/ml
 Midazolam Injection, 1mg/ml
 Midazolam Injection, 2mg/ml
 Midazolam Injection, 5mg/ml
 Midazolam Tablet, 15mg

3. ANALGESICS, ANTIPYRETICS, NSAIDS AND DRUGS USED IN GOUT**3.1 NON-OPIOD NON-STEROIDAL ANALGESICS**

Acetylsalicylic Acid Tablet, 300 mg
 Allopurinol Tablet, 100 mg
 Allopurinol Tablet, 300 mg
 Diclofenac Capsule, 75mg
 Diclofenac Injection, 25 mg/ml
 Diclofenac Suppository, 100 mg
 Diclofenac Suppository, 50 mg
 Diclofenac Tablet, 25 mg
 Diclofenac Tablet, 50 mg
 Ibuprofen Suspension, 100 mg/5 ml
 Ibuprofen Syrup, 100 mg/5ml
 Ibuprofen Tablet, 200 mg
 Ibuprofen Tablet, 400 mg
 Mefenamic Acid Capsule, 250mg
 Mefenamic Acid Tablet, 500mg
 Paracetamol Suppository, 125 mg
 Paracetamol Suppository, 250 mg
 Paracetamol Suppository, 500 mg
 Paracetamol Suspension, 120 mg/5 ml
 Paracetamol Syrup, 120 mg/5 ml
 Paracetamol Suspension, 250 mg/5 ml
 Paracetamol Syrup, 250 mg/5 ml
 Paracetamol Tablet, 500 mg
 Piroxicam Capsule, 10mg
 Piroxicam Capsule, 20mg

THERAPEUTIC CLASS	NAM E OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	---

3.2 OPIOD ANALGESICS

Fentanyl Citrate Injection, 50 microgram/ml
 Morphine Injection, 10 mg/ml
 Morphine Injection, 10 mg/ml (Preservative Free)
 Morphine Sulphate Tablet, 10 mg (Slow release)
 Morphine Sulphate Tablet, 30 mg (Slow release)
 Pethidine Injection, 50 mg/ml in 2 ml

4. ANTI-ALLERGIC DRUGS

Adrenaline Injection, (1:1000) 1 mg/ml
 Cetirizine Tablet, 10 mg
 Chlorphenamine Syrup, 2 mg/5 ml
 Chlorphenamine Tablet, 4 mg
 Dexamethasone Injection, 4 mg/ml
 Dexamethasone Injection, 8 mg/2ml
 Dexamethasone Tablet, 500 microgram
 Diphenhydramine Tablet, 25 mg
 Hydrocortisone Sodium Succinate Injection, 100 mg
 Prednisolone Tablet, 5 mg
 Promethazine Elixir, 5 mg/5 ml
 Promethazine Injection, 25 mg/ml in 2 ml
 Promethazine Tablet, 25 mg

5. ANTIDOTES AND OTHER SUBSTANCES USED IN POISONING**5.1 NON-SPECIFIC ANTIDOTES**

Activated Charcoal Powder, 50 g
 Ipecacuanha Emetic Mixture BP

5.2 SPECIFIC ANTIDOTES

Acetylcysteine Injection, 200 mg/ml
 Atropine Injection, 0.6 mg/ml
 Benzatropine Injection, 1 mg/ml
 Naloxone Injection, 400 microgram/ml

THERAPEUTIC CLASS	NAM E OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	---

Polystyrene Sulphonate Resins Powder, 300 g
 Protamine Sulphate Injection, 10 mg/ml

6. ANTICONVULSANTS

Carbamazepine Tablet, 100 mg
 Carbamazepine Tablet, 200 mg
 Carbamazepine Sustained-Release Tablet, 200 mg
 Carbamazepine Sustained-Release Tablet, 400 mg
 Diazepam Injection, 5 mg/ml in 2 ml
 Diazepam Rectal Tubes, 2 mg/ml
 Ethosuximide Syrup, 250 mg/5 ml
 Ethosuximide Tablet, 250 mg
 Magnesium Sulphate Injection, 20%
 Magnesium Sulphate Injection, 25%
 Magnesium Sulphate Injection, 50%
 Phenobarbital Elixir, 15 mg/5 ml
 Phenobarbital Injection, 200 mg/ml
 Phenobarbital Tablet, 30 mg
 Phenobarbital Tablet, 60 mg
 Phenytoin Injection, 50 mg/ml
 Phenytoin Sodium Capsule, 50 mg
 Phenytoin Sodium Capsule, 100 mg
 Phenytoin Sodium Tablet, 100 mg
 Piracetam Tablet, 800 mg
 Primidone Tablet, 250 mg
 Sodium Valproate Capsule, 200 mg
 Sodium Valproate Capsule (Slow Release), 500 mg
 Sodium Valproate Syrup, 200 mg/5 ml

7. ANTI-INFECTIVE DRUGS**7.1 ANTIHELMINTHIC DRUGS****7.1.1 Intestinal Anthelmintic Drugs**

Albendazole Syrup, 100 mg/5 ml
 Albendazole Tablet, 200 mg

THERAPEUTIC CLASS	NAM E OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	---

	Mebendazole Suspension, 100 mg/5 ml
	Mebendazole Tablet, 100 mg
	Mebendazole Tablet, 500 mg
	Niclosamide Tablet, 500 mg
	Tiabendazole Suspension, 50 mg/ml
	Tiabendazole Tablet, 500 mg

7.1.2 Antifilarial Drugs

	Diethylcarbamazine Tablet, 50 mg
	Ivermectin Tablet, 6 mg

7.1.3 Antischistosomal Drugs

	Praziquantel Tablet, 600 mg
--	-----------------------------

7.2 ANTIBACTERIAL DRUGS**7.2.1 Penicillins**

	Amoxicillin + Clavulanic Acid Injection, 500 mg + 100 mg
	Amoxicillin + Clavulanic Acid Suspension, 250 mg + 62 mg
	Amoxicillin + Clavulanic Acid Suspension, 400 mg + 57 mg
	Amoxicillin + Clavulanic Acid Tablet, 500 mg + 125 mg
	Amoxicillin Capsule, 250 mg
	Amoxicillin Capsule, 500 mg
	Amoxicillin Suspension, 125 mg/5 ml
	Amoxicillin Suspension, 250 mg/5 ml
	Ampicillin Injection, 500mg
	Benzathine Benzylpenicillin Injection, 1.2 M U
	Benzathine Benzylpenicillin Injection, 2.4 M U
	Benzylpenicillin Injection, 1 M U
	Benzylpenicillin Injection, 5 M U
	Cloxacillin Injection, 250 mg
	Cloxacillin Injection, 500 mg
	Flucloxacillin Capsule, 250 mg
	Flucloxacillin Injection, 250 mg
	Flucloxacillin Injection, 500 mg
	Flucloxacillin Suspension 125 mg/5 ml

THERAPEUTIC CLASS	NAM E OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	---

	Phenoxymethyl Penicillin Tablet, 250 mg
	Procaine Benzylpenicillin Injection, 4 M U

7.2.2 Other Antibacterial Drugs

	Azithromycin Capsule, 250 mg
	Azithromycin Suspension, 200 mg/5 ml
	Cefaclor Capsule, 250mg
	Cefaclor Capsule, 500mg
	Cefaclor Suspension, 250 mg/5ml
	Cefaclor Suspension, 125 mg/5ml
	Cefotaxime Injection, 1 g
	Cefotaxime Injection, 500 mg
	Ceftriazone Injection, 1 g vial
	Ceftriazone Injection, 250 mg vial
	Cefuroxime Injection, 1.5 g vial
	Cefuroxime Injection, 750 mg vial
	Cefuroxime Suspension, 125 mg/5ml
	Cefuroxime Tablet, 125 mg
	Cefuroxime Tablet, 250 mg
	Chloramphenicol Capsule, 250 mg
	Chloramphenicol Injection, 1 g
	Chloramphenicol Suspension, 250 mg/5 ml
	Ciprofloxacin Infusion, 2 mg/ml in 100 ml
	Ciprofloxacin Tablet, 250 mg
	Ciprofloxacin Tablet, 500 mg
	Clarithromycin Tablet, 250 mg
	Clarithromycin Tablet, 500 mg
	Clarithromycin Paediatric Suspension, 125 mg/5 ml
	Clindamycin Capsule, 150 mg
	Clindamycin Injection, 150 mg/ml in 2ml
	Clindamycin Suspension, 75mg/5ml
	Cotrimoxazole Suspension, (200+40) mg/5 ml
	Cotrimoxazole Tablet, (400+80) mg
	Doxycycline Capsule, 100 mg
	Erythromycin Injection, 1 g

THERAPEUTIC CLASS	NAME OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	--

Erythromycin Injection, 500 mg
Erythromycin Syrup, 125 mg/5 ml
Erythromycin Tablet, 250 mg
Gentamicin Injection, 40 mg/ml in 2 ml
Nalidixic Acid Tablet, 500 mg
Neomycin Tablet, 500 mg
Nitrofurantoin Tablet, 100 mg
Secnidazole Tablet, 500 mg
Tetracycline Capsule, 250 mg
Tinidazole Capsule, 500mg

7.3 ANTIFUNGAL DRUGS FOR SYSTEMIC USE

Fluconazole Capsule, 150 mg
Fluconazole Capsule, 200 mg
Fluconazole Suspension, 50 mg/5ml
Griseofulvin Suspension, 125 mg/5 ml
Griseofulvin Tablet, 125 mg
Griseofulvin Tablet, 500 mg
Itraconazole Capsule, 100 mg
Itraconazole Suspension, 10 mg/ml
Ketoconazole Tablet, 200 mg
Miconazole Oral Gel, 25 mg/ml
Nystatin Pastilles, 100,000 IU
Nystatin Suspension, 100,000 IU/ml
Nystatin Tablet, 500,000 IU
Terbinafine HCl Tablet, 250 mg

7.4 ANTIPROTOZOAL DRUGS**7.4.1 Anti-amoebic Drugs**

Metronidazole Injection, 5 mg/ml in 100 ml
Metronidazole Suppository, 500 mg
Metronidazole Suppository, 1000 mg
Metronidazole Suspension, 100 mg/5 ml (as benzoate)
Metronidazole Suspension, 200 mg/5 ml (as benzoate)
Metronidazole Tablet, 200 mg
Metronidazole Tablet, 400 mg

THERAPEUTIC CLASS	NAME OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	--

7.4.2 Antileishmaniasis Drugs

Pentamidine Isetionate Injection, 300 mg vial

7.4.3 Antimalarial Drugs

Amodiaquine Tablet, 75 mg
Amodiaquine Tablet, 150 mg
¹ Amodiaquine + Artesunate Tablet, 150 mg + 50 mg
Amodiaquine + Artesunate Tablet, 75 mg + 25 mg
Artemeter + Lumefantrine Suspension, 20 mg + 120 mg / 5 ml
Artemeter + Lumefantrine Tablet, 20 mg + 120 mg
Artesunate Suppository, 50 mg
Artesunate Suppository, 200 mg
Artesunate Tablet, 25 mg
Artesunate Tablet, 50 mg
² Dihydroartemisin + Piperaquine Capsule, 40 mg + 320 mg
Dihydroartemisin + Piperaquine Granules, 15 mg + 120 mg
Dihydroartemisin + Piperaquine Tablet, 40 mg + 320 mg
Quinine Injection, 300 mg/ml in 2 ml
Quinine Tablet, 300 mg
Sulfadoxine+Pyrimethamine Tablet, 525 mg

7.4.4 Anti-tuberculosis Drugs

Ethambutol Tablet, 400 mg
Isoniazid Tablet, 100 mg
Isoniazid Tablet, 300 mg
Isoniazid + Thiacetazone Tablet (300 mg + 150 mg)
Pyrazinamide Tablet, 400 mg - Category 3
Pyrazinamide Tablet, 500 mg
Pyridoxine Tablet, 100 mg
Pyridoxine Tablet, 50 mg
RHZE(2)+ RH (4) Tablet, (900mg + 225 mg) - Category 1
Rifampicin + Isoniazid Tablet, (150 mg + 75 mg) - Category 3

¹ Amodiaquine strength of 153 mg is acceptable² This medication is yet to be confirmed for general use.

THERAPEUTIC CLASS	NAM E OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	---

	Rifampicin + Isoniazid Tablet, (150 mg + 100 mg) S + RHZE (2) + RHZE (1) + HRE (5) - Category 2 Streptomycin Injection, 1 gm
--	--

7.5 ANTIVIRAL

	Aciclovir Injection, 250 mg vial Aciclovir Suspension, 200 mg/5 ml Aciclovir Tablet, 200 mg
--	---

8. ANTIMIGRAINE DRUGS

	Acetylsalicylic Acid Tablet, 300 mg Ergotamine Tablet, 2 mg Paracetamol Tablet, 500 mg Propranolol Tablet, 40 mg
--	---

9. ANTINEOPLASTIC AND IMMUNOSUPPRESSIVE DRUGS³**9.1 HORMONES AND ANTIHORMONES**

	Anastrozole Tablet, 1 mg Diethylstilboestrol Tablet, 1 mg Diethylstilboestrol Tablet, 5 mg Prednisolone Tablet, 5 mg Tamoxifen Tablet, 10 mg Tamoxifen Tablet, 20 mg
--	---

9.2 ALKYLATING DRUGS

	Cyclophosphamide Injection, 500 mg
--	------------------------------------

9.3 CYTOTOXIC ANTIBIOTICS

	Adriamycin Injection, 50 mg
--	-----------------------------

9.4 TAXANES

	Docetaxel Injection, 40 mg/ml Paclitaxel Injection, 6 mg/ml
--	--

³ The medicines in this group are mainly for the management of Breast Cancer

THERAPEUTIC CLASS	NAM E OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	---

9.5 ANTIMETABOLITES

	5-Fluorouracil Injection, 50 mg/ml (10 ml vial) Capecitabine Tablet, 500 mg Methotrexate Injection, 25 mg/ml (2ml vial) Methotrexate Tablet, 10 mg *Methotrexate Tablet, 2.5 mg
--	---

10. ANTIPARKINSONISM DRUGS

	Benzatropine Injection, 1 mg/ml Benzatropine Tablet, 2 mg Biperiden Injection, 5 mg/ml Biperiden Tablet, 2 mg Trihexyphenidyl Tablet, 2 mg Trihexyphenidyl Tablet, 5 mg
--	--

11. DRUGS AFFECTING THE BLOOD**11.1 ANTIANAEMIA DRUGS**

	Ferric Ammonium Citrate (FAC) Ferrous Fumarate Tablet, 100 mg (elemental iron) Ferrous Gluconate Tablet, 35 mg (elemental iron) Ferrous Sulphate (BPC) Syrup, 60 mg/5 ml Ferrous Sulphate + Folic Acid Tablet, 50 mg (elemental iron)+ 400 microgram Ferrous Sulphate Tablet, 60 mg (elemental iron) Folic Acid Tablet, 5 mg Hydroxocobalamin Injection, 1 mg/ml Iron (III) Polymaltose Complex Capsule Iron (III) Polymaltose Complex Suspension Iron Dextran Injection, 50 mg/ml Iron Sucrose Injection, 20 mg/ml Multivitamin Drops Multivitamin Tablet
--	--

⁴ Methotrexate Tablets may be used in the management of Rheumatoid Arthritis

THERAPEUTIC CLASS	NAM E OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	---

11.2 ANTICOAGULANTS AND ANTAGONISTS

Heparin Injection (Dalteparin) Injection, 5000 IU
 Heparin Injection (Enoxaparin) Injection, 40 mg/0.4ml
 Heparin Injection, 1000 units/ml
 Heparin Injection, 5000 units/0.2 ml
 Heparin Injection, 5000 units/ml
 Phytomenadione Injection, 1 mg/ml
 Phytomenadione Injection, 10 mg/ml
 Protamine Sulphate Injection, 10 mg/ml
 Warfarin Tablet, 1 mg
 Warfarin Tablet, 3 mg
 Warfarin Tablet, 5 mg (scored)

11.3 ANTI-FIBRINOLYTIC DRUGS

Tranexamic Acid Injection, 100 mg/ml
 Tranexamic Acid Tablet, 500 mg

11.4 FIBRINOLYTIC DRUGS

Alteplase Injection, 10 mg/vial
 Streptokinase Injection, 100,000 unit-vial
 Streptokinase Injection, 250,000 unit-vial
 Streptokinase Injection, 750,000 unit-vial

11.5 ANTI-PLATELET DRUGS

Acetylsalicylic Acid Tablet (Dispersible), 75 mg
 Eptifibatide Injection, 2 mg/ml
 Eptifibatide Infusion, 750 micrograms/ml
 Tirofiban Infusion, 250 micrograms/ml (concentrate)
 Tirofiban Infusion, 50 micrograms/ml

12. BLOOD PRODUCTS AND BLOOD SUBSTITUTES

Etherified Starch Infusion (Hexa-starch)
 Gelatin Infusion (succinylated gelatin)

THERAPEUTIC CLASS	NAM E OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	---

13. CARDIOVASCULAR DRUGS**13.1 ANTI-ANGINAL DRUGS**

Acetylsalicylic Acid Tablet (Dispersible), 75 mg
 Atenolol Tablet, 25 mg
 Atenolol Tablet, 50 mg
 Atenolol Tablet, 100 mg
 Glyceryl Trinitrate Sublingual Tablet, 500 microgram
 Isosorbide Dinitrate Tablet, 10 mg
 Nifedipine Tablet, 10 mg (slow release)
 Nifedipine Tablet, 20 mg (slow release)
 Nifedipine Tablet, 30 mg (GITS)

13.2 ANTIDYSRHYTHMIC DRUGS

Adrenaline Injection, 1:10,000
 Amiodarone Tablet, 200 mg
 Atenolol Tablet, 25 mg
 Atenolol Tablet, 50 mg
 Atenolol Tablet, 100 mg
 Disopyramide Capsule, 100 mg
 Disopyramide Phosphate Injection, 10 mg/ml
 Lidocaine Injection, 20 mg/ml in 5 ml
 Verapamil Tablet, 40 mg
 Verapamil Tablet, 80mg

13.3 ANTIHYPERTENSIVE DRUGS

Amiodipine Tablet, 5 mg
 Amiodipine Tablet, 10 mg
 Atenolol + Hydrochlorothiazide Tablet, 100 mg + 25 mg
 Atenolol + Hydrochlorothiazide Tablet, 50 mg + 25 mg
 Atenolol Injection, 500 microgram/ml
 Atenolol Tablet, 100 mg
 Atenolol Tablet, 50 mg
 Bendroflumethiazide Tablet, 2.5 mg
 Bendroflumethiazide Tablet, 5 mg
 Hydralazine Injection, 20 mg

THERAPEUTIC CLASS	NAM E OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	---

Hydralazine Tablet, 25 mg
Labetalol Injection, 5 mg/ml
Labetalol Tablet, 100 mg
Labetalol Tablet, 200 mg
Lisinopril + Hydrochlorothiazide Tablet, 10 mg + 12.5 mg
Lisinopril + Hydrochlorothiazide Tablet, 20 mg + 12.5 mg
Lisinopril Tablet, 10 mg
Lisinopril Tablet, 2.5 mg
Lisinopril Tablet, 5 mg
Losartan Tablet, 25 mg
Losartan Tablet, 50 mg
Losartan Tablet, 100 mg
Methyldopa Tablet, 250 mg
Nifedipine Capsule, 10 mg
Nifedipine Tablet, 10 mg (slow release)
Nifedipine Tablet, 20 mg (slow release)
Nifedipine Tablet, 30 mg (GITS)
Prazosin Tablet, 500 microgram
Propranolol Injection, 1 mg/ml
Propranolol Tablet, 10 mg
Propranolol Tablet, 40 mg
Propranolol Tablet, 80 mg
Reserpine Injection, 1 mg/ml

13.4 CARDIAC GLYCOSIDES

Digoxin Elixir, 50 microgram/ml
Digoxin Injection, 250 microgram/ml
Digoxin Tablet, 62.5 microgram
Digoxin Tablet, 125 microgram
Digoxin Tablet, 250 microgram

13.5 LIPID-REGULATING DRUGS

Atorvastatin Tablet, 10 mg
Atorvastatin Tablet, 20 mg

THERAPEUTIC CLASS	NAM E OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	---

Fluvastatin Capsules, 20 mg
Rosuvastatin Tablet, 10mg
Rosuvastatin Tablet, 5 mg
Simvastatin Tablet, 20 mg
Simvastatin Tablet, 40 mg

13.6 DRUGS USED IN SHOCK

Adrenaline Injection, 1 mg/ml (1:1000)
Dopamine Injection, 40 mg/ml in 5ml
Hydrocortisone Sodium Succinate Injection, 100 mg

14. DERMATOLOGICAL PREPARATIONS**14.1 ANTIFUNGAL DRUGS**

Benzoic Acid + Salicylic Acid Ointment, 6%+3%
Clotrimazole + Hydrocortisone Cream, 1% + 1%
Clotrimazole Cream, 1%
Clotrimazole Pessary, 100 mg
Clotrimazole Pessary, 200 mg
Clotrimazole Pessary, 500 mg
Miconazole + Hydrocortisone Cream, 2% + 1%
Miconazole Cream, 2%
Miconazole Ovule, 400 mg
Povidone Iodine Solution
Selenium Sulphide Shampoo, 2.5%

14.2 ANTI-INFECTIVE DRUGS

Aciclovir Cream, 5%
Cetrimide Solution
Chlorhexidine Cream, 1%
Chlorhexidine Solution, 2.5%
Silver Sulphadiazine Cream, 1%

14.3 ANTI-INFLAMMATORY AND ANTIPRURITIC DRUGS

Betamethasone Cream, 0.05%
Betamethasone Cream, 0.1%

THERAPEUTIC CLASS	NAME OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	--

	Calamine Lotion, 15%
	Calamine Cream, 15%
	Clobetasol Propionate Cream, 0.05%
	Hydrocortisone Cream, 1%

14.4 ASTRINGENT AGENTS

	Salicylic Acid Ointment, 2%
--	-----------------------------

14.5 SCABICIDES AND PEDICULOCIDES

	Benzyl Benzoate Lotion, 25%
	Lindane Lotion, 1%

14.6 EMOLLIENTS AND VEHICLES

	Aqueous Cream BP
--	------------------

14.7 OTHERS

	Benzoyl Peroxide Solution, 10%
	Benzoyl Peroxide Solution, 5%
	Clindamycin Solution, 1%
	Mercurchrome Solution

15. DIURETICS

	Bendroflumethiazide Tablet, 2.5 mg
	Bendroflumethiazide Tablet, 5 mg
	Furosemide Injection, 10 mg/ml in 2 ml
	Furosemide Tablet, 40 mg
	Mannitol Injection, 10%
	Mannitol Injection, 20%
	Metolazone Tablet, 5 mg
	Spironolactone Tablet, 25 mg
	Spironolactone Tablet, 50 mg

16. GASTROINTESTINAL DRUGS**16.1 ANTACIDS AND OTHER ANTIULCER DRUGS**

	Aluminium Hydroxide Mixture
--	-----------------------------

THERAPEUTIC CLASS	NAME OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	--

	Aluminium Hydroxide Tablet, 500 mg
	Esomeprazole Tablet, 20 mg
	Esomeprazole Tablet, 40 mg
	Magnesium Trisilicate + Aluminium Hydroxide Mixture
	Magnesium Trisilicate + Aluminium Hydroxide Tablet
	Magnesium Trisilicate Mixture
	Magnesium Trisilicate Tablet, 500 mg
	Omeprazole Capsule, 10 mg
	Omeprazole Capsule, 20 mg
	Omeprazole Injection, 40 mg
	Rabeprazole Tablet, 20 mg
	Ranitidine Tablet, 150 mg

16.2 ANTI-EMETICS

	Metoclopramide Injection, 5 mg/ml in 2 ml
	Metoclopramide Tablet, 10 mg
	Promethazine Hydrochloride Elixir, 5 mg/5 ml
	Promethazine Hydrochloride Injection, 25 mg/ml
	Promethazine Theoclate Tablet, 25 mg

14.2.1 Anti-emetics used in cancer chemotherapy

	Dexamethasone Injection, 4 mg/ml
	Dexamethasone Tablet, 500 microgram
	Domperidone Tablet, 10 mg
	Granisetron Injection, 1 mg/1ml
	Granisetron Tablet, 1 mg
	Lorazepam Tablet, 1 mg
	Lorazepam Tablet, 2 mg

16.3 ANTIHAEMORRHOIDAL DRUGS

	Ethanolamine Oleate Solution, 5%
	Phenol 5% in Almond Oil Injection
	Soothing Agent + Local Anaesthetic Ointment
	Soothing Agent + Local Anaesthetic Suppository
	Soothing Agent + Local Anaesthetic + Steroid Ointment

THERAPEUTIC CLASS	NAME OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	--

	Soothing Agent + Local Anaesthetic + Steroid Suppository
--	--

16.4 ANTI-INFLAMMATORY DRUGS

Sulfasalazine Tablet, 500 mg

16.5 ANTISPASMODIC DRUGS

Hyoscine Butylbromide Tablet, 10 mg

Hyoscine Butylbromide Injection, 20 mg/ml

Mebeverine Tablet, 135 mg

16.6 CATHARTIC DRUGS

Bisacodyl Tablet, 5 mg

Glycerol Suppository, 1 gm

Glycerol Suppository, 2 gm

Glycerol Suppository, 4 gm

Lactulose Liquid 3.1–3.7 g/5 ml

Magnesium Sulphate Salt

Paraffin Liquid

Psyllium Powder

Senna Granules

Senna Tablet, 7.5 mg

Sorbitol Liquid, 70%

16.7 DRUGS USED IN DIARRHOEA**16.7.1 Oral Replacement Solution**

Oral Rehydration Salts Powder

16.7.2 Antidiarrhoeal (Symptomatic) Drugs

Codeine Tablet, 30 mg

Loperamide Capsule, 2 mg

17. HORMONES AND OTHER ENDOCRINE DRUGS

THERAPEUTIC CLASS	NAME OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	--

17.1 ADRENAL HORMONES AND SYNTHETIC SUBSTITUTES

Dexamethasone Injection, 4 mg/ml

Fludrocortisone Tablet, 100 microgram

Hydrocortisone Sodium Succinate Injection, 100 mg

Prednisolone Tablet, 5 mg

17.2 ANDROGENS

Testosterone Enantate Injection, 250 mg in 1ml ampoule

17.3 ESTROGENS

Conjugated Oestrogen Tablet, 625 microgram

Conjugated Oestrogen + Norgesterol Tablet, 625 microgram + 150 microgram

Conjugated Oestrogen Vaginal cream, 625 microgram/g

17.4 INSULINS AND OTHER ANTIDIABETIC DRUGS

Glibenclamide Tablet, 5 mg

Glimepiride Tablet, 1mg

Glimepiride Tablet, 2mg

Glimepiride Tablet, 4 mg

Glucagon Injection, 1 mg

Insulin pre-mixed (30/70) HM Injection,

100 units/ml in 10 ml

Insulin Soluble HM, 100 units/ml in 10 ml

Isophane Insulin Injection (HM), 100 units/ml in 10 ml

Metformin Tablet, 500 mg

Pioglitazone Tablet, 15 mg

Pioglitazone Tablet, 30 mg

Rosiglitazone Tablet, 4 mg

Tolbutamide Tablet, 500 mg

17.5 PROGESTOGENS

Medroxyprogesterone Acetate Tablet, 5 mg

Norethisterone Tablet, 5 mg

THERAPEUTIC CLASS	NAM E OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	---

17.6 THYROID HORMONES AND ANTITHYROID DRUGS

Carbimazole Tablet, 20 mg
 Carbimazole Tablet, 5 mg
 Levothyroxine Sodium Tablet, 100 microgram
 Levothyroxine Sodium Tablet, 25 microgram
 Levothyroxine Sodium Tablet, 50 microgram
 Propylthiouracil Tablet, 50 mg

17.7 OTHER ENDOCRINOLOGICAL DRUGS

Bromocriptine Tablet, 2.5 mg

18. IMMUNOLOGICALS**18.1 SERA AND IMMUNOGLOBULINS**

Anti D Rh Immune Globulin Injection
 Anti-rabies Immunoglobulins Injection, 1000IU/5 ml
 Anti-snake venom, Polyvalent Injection
 Human Immune Tetanus globulins Injection, 250IU/ml

18.2 VACCINES**18.2.1 For Childhood Immunisation****18.2.2 For Specific Groups of Individuals**

Rabies Vaccine Injection
 Tetanus Toxoid Injection, 0.5 ml
 Tetanus Vaccine Injection, 40 IU/5 ml

19. MUSCLE RELAXANTS AND CHOLINESTERASE INHIBITORS

Atracurium Injection, 10mg/ml in 2.5ml
 Neostigmine Injection, 2.5mg
 Neostigmine Injection, 0.5mg
 Rocuronium Injection, 10mg/ml
 Suxamethonium Injection, 100mg/2ml

THERAPEUTIC CLASS	NAM E OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	---

Vecuronium Bromide Injection, 10mg/vial

20. OPHTHALMOLOGICAL PREPARATIONS**20.1 ANTI-INFECTIVE AGENTS**

Aciclovir Eye Ointment, 3%
 Chloramphenicol Eye Drops, 0.5%
 Chloramphenicol Eye Ointment, 1%
 Ciprofloxacin Eye Drops, 0.3%
 Econazole Eye Drops, 1%
 Erythromycin Eye Ointment, 0.5%
 Gentamicin Eye Drops, 0.3%
 Gentamicin Eye Ointment, 0.3%
 Sulphacetamide Eye Drops, 10%
 Sulphacetamide Eye Ointment, 10%
 Tetracycline Eye Drops, 0.5%
 Tetracycline Eye Ointment, 1%

20.2 ANTI-INFLAMMATORY AGENTS

Corticosteroid + Antibiotic Eye Drops
 Corticosteroid + Antibiotic Eye Ointment
 Dexamethasone Eye Drops, 1%
 Dexamethasone Eye Ointment, 1%
 Hydrocortisone Eye Drops, 1%
 Hydrocortisone Eye Ointment, 1%
 Lodoxamide Eye Drops, 0.1%
 Prednisolone Eye Drops, 0.5%
 Prednisolone Eye Drops, 1%

20.3 LOCAL ANAESTHETICS

Tetracaine Eye Drops, 0.5%

20.4 MIOTICS AND DRUGS USED IN GLAUCOMA

Acetazolamide Injection, 500 mg
 Acetazolamide Tablet, 250 mg

THERAPEUTIC CLASS	NAM E OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	---

	Adrenaline Eye Drops, 1%
	Betaxolol HCl Eye Drops, 0.5%
	Pilocarpine Eye Drops, 2%
	Pilocarpine Eye Drops, 4%
	Timolol Maleate Eye Drops, 0.5%

20.5 MYDRIATICS

	Atropine Eye Drops, 1%
	Cyclopentolate Eye Drops, 1%
	Homatropine Eye Drops, 2%

20.6 OTHERS

	Methyl Cellulose Eye Drops, 0.3%
--	----------------------------------

21. OXYTOCICS AND ANTI-OXYTOCICS**21.1 OXYTOCICS**

	Ergometrine Injection, 0.5 mg/ml
	Ergometrine Tablet, 0.5 mg
	Misoprostol Vaginal Tablet, 200microgram
	Oxytocin Injection, 5 units/ml

21.2 ANTI-OXYTOCICS

	Salbutamol Sulphate Injection, 500 microgram /ml
	Salbutamol Tablet, 4 mg

22. PERITONEAL DIALYSIS SOLUTIONS

	Intraperitoneal Dialysis Solution, Hypertonic
	Intraperitoneal Dialysis Solution, Hypotonic

23. PSYCHOTHERAPEUTIC DRUGS

	Amitriptyline Tablet, 10 mg
	Amitriptyline Tablet, 25 mg
	Amitriptyline Tablet, 50 mg

THERAPEUTIC CLASS	NAM E OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	---

	Chlorpromazine Injection, 25 mg/ml in 2 ml
	Chlorpromazine Tablet, 100 mg
	Chlorpromazine Tablet, 25 mg
	Chlorpromazine Tablet, 50 mg
	Diazepam Injection, 5 mg/ml in 2 ml
	Diazepam Tablet, 10 mg
	Diazepam Tablet, 5 mg
	Fluoxetine Capsule, 20 mg
	Flupentixol Tablet, 1mg
	Flupentixol Tablet, 500 microgram
	Fluphenazine Deconoate Injection, 25 mg/ml
	Haloperidol Injection, 5 mg/ml
	Haloperidol Tablet, 10 mg
	Haloperidol Tablet, 5 mg
	Imipramine Tablet, 25 mg
	Lorazepam Tablet, 2.5 mg
	Risperidone Liquid, 1 mg/ml
	Risperidone Tablet, 1 mg
	Risperidone Tablet, 2 mg
	Risperidone Tablet, 500 microgram
	Sertraline Tablet, 100 mg
	Sertraline Tablet, 50 mg
	Trifluoperazine Tablet, 1 mg
	Trifluoperazine Tablet, 5 mg

24. DRUGS ACTING ON THE RESPIRATORY TRACT**24.1 ANTI-ASTHMATIC DRUGS**

	Aminophylline Injection, 250 mg/10 ml
	Beclometasone dipropionate Inhaler, 50 microgram /metered dose
	Beclometasone dipropionate Inhaler, 100 microgram /metered dose
	Budesonide + Formoterol Inhaler, 160 microgram + 4.5 microgram
	Budesonide + Formoterol Inhaler, 80 microgram + 4.5 microgram

THERAPEUTIC CLASS	NAME OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	--

Budesonide Dry Powder Inhaler (DPI) (Turbohaler), 100 microgram
Budesonide DPI, 200 microgram
Fluticasone + Salmeterol Inhaler, 250 microgram + 50 microgram
Fluticasone Metered Dose Inhaler (MDI), 125 microgram
Fluticasone MDI, 250 microgram
Fluticasone MDI, 50 microgram
Hydrocortisone Sodium Succinate Injection, 100 mg
Prednisolone Tablet, 5 mg
Salbutamol Inhaler, 100 microgram/metered dose, 200 doses
Salbutamol Nebulizer, 2.5 mg Nebules
Salbutamol Nebulizer, 5 mg Nebules
Salbutamol Syrup, 2 mg/5 ml
Salbutamol Tablet, 2 mg
Salbutamol Tablet, 4 mg
Theophylline Syrup, 60 mg/5 ml
Theophylline Tablet, 200 mg (slow release)

24.2 ANTITUSSIVES

Carbocisteine Capsule, 375 mg
Carbocisteine Syrup Paediatric, 125 mg/5ml
Carbocisteine Syrup, 250 mg/5ml
Dihydrocodeine Tablet, 30 mg
Simple Linctus (paediatric) BPC
Simple Linctus BPC

25. SOLUTIONS CORRECTING WATER AND ELECTROLYTE ABNORMALITIES**25.1 ORAL PREPARATIONS**

Oral Rehydration Salts Powder
Potassium Chloride Tablet, 600 mg (enteric coated)

25.2 PARENTERAL SOLUTIONS

Badoe's Solution Injection, 1000 ml

THERAPEUTIC CLASS	NAME OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	--

Cholera Replacement Fluid Injection, (5:4:1)
Darrow's Solution Injection, Half-Strength 250 ml
Dextrose in Sodium Chloride Intravenous Infusion, 4.3% in 0.18% (250 ml)
Dextrose in Sodium Chloride Intravenous Infusion, 5% in 0.9% (500 ml)
Dextrose ⁵ in Sodium Chloride Intravenous Infusion, 10% in 0.18% (250 ml)
Dextrose Infusion, 5% (250 ml)
Dextrose Infusion, 5% (500 ml)
Dextrose Infusion, 10% (250 ml)
Dextrose Infusion, 10% (500 ml)
Dextrose Infusion, 20% (250 ml)
Dextrose Infusion, 50% (50 ml)
Potassium Chloride Injection, 20 mEq/10 ml
Ringer's Lactate Solution, 500 ml
Sodium Bicarbonate Injection, 8.4% in 10 ml
Sodium Chloride + Potassium Chloride Injection, 0.9% + 20 mMol (500 ml)
Sodium Chloride Injection, 0.45% (250 ml)
Sodium Chloride Injection, 0.9% (250 ml)
Sodium Chloride Injection, 0.9% (500 ml)

25.3 MISCELLANEOUS

Water for Injection

26. PARENTERAL NUTRITION

Amino Acid Solution Injection, 10%
Amino Acid Solution Injection, 20%
Intralipid Solution (for TPN)

27. VITAMINS AND MINERALS

Calciferol Tablet, 10,000 units
Calcium Carbonate Tablet, 500 mg

⁵ Dextrose is used interchangeably with Glucose

THERAPEUTIC CLASS	NAME OF DRUG, DOSAGE FORM AND STRENGTH
-------------------	--

	Calcium with Vitamin D Tablet, (97 mg + 10 microgram)
	Calcium Gluconate Injection, 100 mg/ml in 10 ml
	Multivitamin Drops
	Multivitamin Syrup
	Multivitamin Tablet
	Retinol Soft Capsule, 200,000IU
	Retinol Soft Capsule, 100,000IU
	Thiamine Injection, 100 mg
	Thiamine Tablet, 25 mg

28. OTHER DRUGS**28.1 DRUGS FOR EAR, NOSE AND THROAT**

Adrenaline Injection, 1 mg/1ml (1:1000)
 Ephedrine Nasal Drops, 0.5%
 Ephedrine Nasal Drops, 1%
 Sodium Chloride Nasal Drops, 0.9%

28.2 DRUGS FOR DENTISTRY

Chlorhexidine Mouthwash, 0.2%
 Lidocaine + Adrenaline Cartridge, 20 mg/ml +
 [1:80,000/1:100,000]
 Miconazole Oral Gel, 25 mg/ml
 Nystatin Ointment, 100,000IU
 Fluconazole Suspension, 10 mg/ml

28.3 DRUGS FOR UROLOGY

Tamsulosin Capsule, 400 microgram
 Terazosin Tablet, 2 mg
 Terazosin Tablet, 5 mg
 Finasteride Tablet, 5 mg
 Potassium Citrate Mixture BP